
Chapter: 10 
Part A: Engineering Design  Specific Treatment Processes 

1 

 

Table of Contents 

CHAPTER 10: SPECIFIC TREATMENT PROCESSES 

10.1 Introduction .................................................................................................................................................. 7 

10.2 Control of Algae............................................................................................................................................. 7 

10.2.1 General .................................................................................................................................................. 7 

10.2.2 Causative Factors for Growth ................................................................................................................ 8 
[...]
combine this with electrolysis. The application of an external electromotive force can draw 

the ions away from the salt solution towards the electrodes so that the solution is 

impoverished of its salt content. The reunion of the ions by diffusion can be prevented by 

using suitable membranes to separate the cathode and anode chambers and also by 

continuously removing the relatively concentrated solution of the electrolytes from the 

electrode chambers. To obtain purification of sufficient magnitude,  several electrolytic 

cells have to be used in series. In essence, the apparatus would consist of several 

electrolytic cells each of which is composed of 3 compartments separated from each other 

by suitable membranes. The saline water circulates in series through the middle 

compartments of the cells and undergoes progressive purification. The number of cells 

and the rate of flow may be adjusted to give the degree of purification required. A direct 

current of 110 to 220 volts is employed. The electrodes are continuously washed with the 

treated water.  

One of the main disadvantages of the electro-dialysis process is that the membranes get 

badly damaged as a result of corrosion and scale formation. Another disadvantage is that 

the cost goes up steeply as the total solids content of the finished water decreases. Power 

loss is minimized if the water is demineralized only partially to final concentrations of less 

than 500 mg/I in a multi-compartment cell. Average power requirements are 1 kWh/ m3 of 

water/1000 mg/L of TDS removed for waters with initial TDS values of 10,000 mg/L and 

less. Since power requirements rise sharply with higher initial values in this method 



Chapter: 10 
Part A: Engineering Design  Specific Treatment Processes 

78 

 

compared to distillation and freezing, this process is adopted only for waters containing 

less than 10,000 mg/L of dissolved solids. 

10.13.3 Osmionic Process 

This process is based on the principle of osmosis through ion-selective membranes which 

pass only anions or cations preventing the passage of the other ions. The concentration 

gradient between the solutions supplies the potential required to drive the ions through the 

ion-selective membranes unlike in the case of reverse osmosis where pressure is applied 

to force the water but not the salts through the membranes. 

10.13.4 Ultra-Filtration 

Ultrafiltration (UF) is a water treatment process that mechanically filters water containing 

very small particles. It is an effective way of lowering the silt density index of water and is 

frequently used to pretreat surface water, seawater, and biologically treated municipal 

water upstream of the reverse osmosis unit. 

UF is a membrane filtering method that uses hydrostatic pressure to drive water through a 

semi-permeable membrane, comparable to reverse osmosis. UF is used to remove almost 

all colloidal particles (0.01 to 1.0 microns) and some of the biggest dissolved pollutants 

from water. The kind and size of pollutants removed are mostly determined by the pore 

size in a UF membrane. Membrane pores typically range in size from 0.005 to 0.1 micron. 

These generate water with very high purity and low silt density by providing a pressure-

driven barrier to suspended particles, bacteria, viruses, endotoxins, and other pathogens.. 

UF employs hollow fibres of membrane material, with feed water flowing either within the 

shell or through the fibre lumen. Suspended solids and high molecular weight solutes are 

trapped, whereas water and low molecular weight solutes pass through. 

10.13.4.1 ULTRA-FILTRATION MEMBRANES 

(a) Hollow fiber membranes (HF) 

As the name suggests, HF membranes consist of thousands of hollow fibers, bunched 

together, and potted at both ends. Within the HF category, there are mainly two types – 

‘Inside to out’ and ‘outside to in’ configuration. In the first case, feed water enters INTO the 

membrane and is filtered outside. In the latter case, the feed water is SUCKED or 

PUMPED from the outside to the inside of the membrane. Figure10.17 shows the ‘outside 



Chapter: 10 
Part A: Engineering Design  Specific Treatment Processes 

79 

 

to in’ type of membrane. In this case, the dirt or suspended solids remain outside the 

membrane and are relatively easy to drain off the membrane surface. 

 
Figure 10.17: HF Membrane 

These types of membranes are more popular since they can accept higher solids loading, 

require less pretreatment, and are less prone to plugging.  

Figure 10.18 shows the ‘inside to out’ type of membrane configuration. In this case, the 

water containing suspended solids is pumped into the membranes, and solids are retained 

inside the membrane fiber. After a specific interval, the module is ‘backwashed’ to drain 

solids retained inside.  Inside to out membranes typically operate with a high cross-flow 

velocity that scours the surface of the membrane fiber to prevent excessive build-up of 

solids that could plug the membrane fiber. 

 
Figure 10.18: HF Flow Chart 

(b) Flat Sheet membranes (FS) 



Chapter: 10 
Part A: Engineering Design  Specific Treatment Processes 

80 

 

FS membranes consist of square or rectangular sheets of membranes, with a spacer in 

between to allow filtered water to flow out (Figure 10.19). Thousands of sheets are put 

together in a ‘cassette’, and all such cassettes are connected by piping. All of the FS types 

of membranes are ‘outside to in’ types.  FS membranes cannot be backwashed to remove 

solids. Instead, they use a combination of “resting” and air scour to keep from building up 

solids on the surface of the membranes.  In addition, FS membranes cannot be integrity 

tested to verify pathogen removal. As a result, FS membranes are not typically used for 

drinking water applications. 

 

 

Figure 10.19: FS Membrane  

10.13.4.2 CASE STUDY OF TERTIARY TREATMENT WITH ULTRAFILTRATION 

MEMBRANES AT HYDERABAD 

Hyderabad Metro Development Authority (HMDA) operates many sewage treatment 

plants within Hyderabad city (Telangana State). One such plant is located on the periphery 

of Hussain Sagar Lake, a tourist attraction in Hyderabad. 

In order to reduce (and subsequently eliminate) pollutants entering the lake, there are 

quite a few Sewage Treatment Plants (STPs) built around the said lake. Treated sewage 

from these STPs is let into the lake so that the replenishing is done with good quality 

treated water. 

An ultrafiltration system was chosen as a final treatment step, prior to mixing the treated 

sewage into the lake. 



Chapter: 10 
Part A: Engineering Design  Specific Treatment Processes 

81 

 

The Following describes the said system in brief: 

(a) UF Feed Tank  

Secondary treated wastewater from STP is collected in a UF feed tank.  

(b) UF Feed Pumps  

Four Nos. (3W+1S) of UF feed pumps installed in the UF feed tank to feed 

secondary treated wastewater collected to the Ultrafiltration facility. Two Nos. of 150 

Micron strainers are provided before the UF system for retaining the large size 

particles from entering the UF system. 

(c) Ultra-Filtration Facility  

The Ultrafiltration membrane facility is provided for the treatment of 20 MLD 

Wastewater inlet flow. The Ultra Filtration (UF) Membrane facility is comprised of 6 

Nos. of UF Racks. Each UF Rack consists of 48 nos. of Ultrafiltration membrane 

modules (Figure 10.20). 

The racks are equipped with a pressurized type of Ultra Filtration (UF) membranes 

‘out to in’ type. The wastewater passes through the membranes, and ultrafiltration 

membranes filter the water and retain the suspended solids, colloidal matter, and 

certain species of bacteria and viruses. The treated wastewater is taken out of the 

system by permeate header and then transferred to the existing chlorine contact tank 

for final disinfection.  

Table 10.7, Table 10.8, and Table 10.9 show the membrane details, flow and 

performance of the facility. 

 

 
Figure 10.20: UF Feed Pumps 



Chapter: 10 
Part A: Engineering Design  Specific Treatment Processes 

82 

 

Table 10.7: Q-SEP 8012 Ultra Filtration Membrane Details 

Particulars UOM Details 

Membrane Model - Q-SEP 8012 

Membrane Manufacturer - Qua 

Membrane Type - Pressurized 

Module Mounting - Vertical 

Membrane Material - Hydrophilic PVDF 

Membrane Housing Material - UPVC 

Membrane Pore Size micron 0.04 

Membrane Surface Area m2 80 

Nominal Module Length mm 2116 

Nominal Module Diameter mm 225 

pH Range - 2 to 10 

Recommended Flux Range lmh 40-120 

Trans-Membrane Pressure bar 0.3 to 2 bar g 

Design Recovery across the 

system 

% 90-95 

Operating Mode - Dead-End 

Operating Configuration - Outside-In 

Operating Temperature Range °C Up to 45 

 

Table 10.8: Flow in the facility 

Name / Capacity Average (MLD) Peak (MLD) 

20 mld STP at Hussain 

Sagar 

20 mld total  

20 mld existing 

20 mld total  

20 mld existing 

  

Table 10.9: Performance of the Facility 

Parameter Feed to UF System Outlet of UF system 

pH 6.8 – 7.8 6.8 – 7.8 

BOD5 < 15 mg/L < 2 mg/L 

COD < 70 mg/L < 70 mg/L 

Suspended Solids < 20 mg/L < 2 mg/L 

Turbidity < 10 NTU < 2 NTU 

Total Nitrogen as N < 11 mg/L < 10 mg/L 



Chapter: 10 
Part A: Engineering Design  Specific Treatment Processes 

83 

 

Total phosphorus (with 

coagulant addition) 

< 1.0 mg/L < 0.2 mg/L 

Dissolved Oxygen 1.5 – 2 mg/L > 3 mg/L 

Total Coliform - < 100 MPN / 100 mL 

Residual Chlorine  0.1 – 0.2 mg/L 

10.13.5 Microfiltration 

Microfiltration (MF) is a pressure-driven separation process that is commonly used to 

concentrate, purify, or separate macromolecules, colloids, and suspended particles from 

solution. Nominal pore diameters for MF membranes are typically in the range of 0.1–1.0 

µm. Because of the vast range of pore size, MF membranes can be utilised in a variety of 

disciplines that need the separation of viruses, bacteria, aerosols, and other 

macromolecules from liquids. MF processing is widely used in the food industry, as a 

pretreatment filter before ultrafiltration (UF), nanofiltration (NF), and reverse osmosis (RO) 

membrane-based processes, and for wastewater treatment and plasma separation from 

blood (Figure10.21). 

Microfiltration can be performed in two modes: dead-end (inline) filtration and crossflow 

(tangential flow) filtration. The predominant flow direction in dead-end filtration is 

perpendicular to the membrane. The suspended particles are constantly drawn towards 

the membrane, where they settle on the surface or inside the membrane pores. Particle 

deposition results in a rising resistance to flow and, as a result, a decreased permeate flux 

rate. To decrease deposition, microfiltration is frequently performed in the crossflow mode 

(tangential flow), with the primary flow direction tangential to the membrane. The flow 

scours particles away from the membrane surface, limiting particle deposition. 



Chapter: 10 
Part A: Engineering Design  Specific Treatment Processes 

84 

 

 
Figure 10.21: Membrane Process Characteristics 

10.13.6 Availability of UF, and RO Filtration Membranes in India: 

A wide range of membrane configurations and types to allow each and every system of 

UF, MF, NF& RO according to their specific separation application are available in the 

Indian market. The range includes a number of both polymeric and inorganic membranes. 

10.13.6.1 CLASSIFICATIONS OF POLYMERIC MEMBRANES 

a) Spiral – Spirals are good cost-effective solutions to high volume applications with 

limited or no suspended materials because of their compact layout and relatively 

significant amount of membrane area per element, with the principal advantage being 

both low capital investment and energy expenses. They are available for all filtration 

methods, including microfiltration and reverse osmosis. 

b) Tubular – Tubular membranes, which are quite resistant to plugging, are often 

utilised when the feed stream has a high concentration of suspended particles or 

fibrous substances. 



Chapter: 10 
Part A: Engineering Design  Specific Treatment Processes 

85 

 

c) Hollow Fiber Membrane – Extremely high packing density and open channel design 

allows for backwashing from the permeate side, making it ideal for low solids liquid 

streams. 

10.13.6.2 CLASSIFICATIONS OF INORGANIC MEMBRANES 

a) Ceramic – Ideally used for value-added applications such as fractionation of proteins 

in milk, cell harvesting, etc., as well as separations of process streams at extreme pH 

and temperature conditions and presence of solvents. 

b) Stainless Steel – Rugged design, especially effective for demanding applications 

with aggressive process conditions or feed streams with elevated particulate solids or 

viscosity. 

10.13.6.3 INDIAN MARKET 

Currently, many international and national manufacturers are present in the Indian market 

supplying a wide range of membranes used in water and wastewater application. 

 

10.13.7 Pretreatment Requirement for Pressurized Membranes 

As we have now seen, membranes are fine filters, similar to gravity sand filters that 

provide a physical barrier for the removal of turbidity-causing particles and many water-

borne pathogens. However, for the smooth and trouble-free running of membranes 

(specially pressurized ones),the feed water (to membranes) must be properly pretreated.  

One such pretreatment for ‘Out to In’ type of membranes is either a standard sand filter or 

a 100 – 150 micron (self-cleaning or manual) filter. This ensures that feed water does not 

contain more than 5 – 10 mg/L of suspended solids.  

For the ‘In to Out’ category of membranes, the pretreatment becomes even more 

important since the inside diameter of Lumen is quite small, and can get quickly choked, 

demanding frequent backwashing and cleaning. 

Similar to Gravity sand filter choking, membrane filters also get choked (or clogged) after a 

certain time interval by the accumulation of particles on the surface of the membranes. 

The deposits need to be removed before membranes are again put into the filter service 

cycle. This operation of getting away the dirt (or suspended solids) is called Backwash or 

Back Pulsing. Like in the case of backwashing of sand filters, a small amount of filtered 

water is typically pushed in the opposite direction (to the filtration cycle). This way, the 



Chapter: 10 
Part A: Engineering Design  Specific Treatment Processes 

86 

 

solids accumulated either on the membrane surface or inside the membranes are flushed 

out. The membrane backwash process occurs frequently (often every 30 to 40 minutes of 

operation) for a short duration (typically two to three minutes. 

As membrane filtration systems operate, dissolved pollutants in the water may slowly 

precipitate on the membrane's surface, lowering the membrane's permeability and 

increasing the transmembrane pressure (TMP) required to filter the water. When the 

membrane TMP exceeds the normal operating limits for the system, the membranes 

require a recovery clean, also called a clean-in-place (CIP), to remove the precipitated 

contaminants and restore the membrane permeability. 

10.13.8 Design Guidelines for RO Based System: 

For designing an RO system, the following information is necessary:  

1. Complete ionic analysis of feed water, including but not limited to: 

a. The concentration of cations like Ca, Mg, Na, K, Al, Fe, Mn, Boron, etc. 

b. The concentration of anions like Cl-, SO4
--, CO3

--, HCO3
-, NO3

-, Colloidal and 

reactive silica, etc. 

c. Presence of organics (BOD / COD / TOC values) 

d. Overall Total Dissolved Solids (TDS) 

e. pH and temperature with all possible variations 

f. Expected recovery (and rejection) of ions 

g. Operating hours   

2. The above analysis is to be fed into the “projection software” provided by the 

selected membrane manufacturer.  

3. Any amount of excess anion/cation will be shown in ‘warnings’, i.e., the system may 
[...]
inner side of the same heat exchanger tubes in which it condenses to form distillate. 

  

10.13.2.2 Membrane Desalination 



Chapter: 10 
Part A: Engineering Design  Specific Treatment Processes 

106 

 

Two general types of technologies currently used for membrane desalination are 

electrodialysis (ED) and RO. 

Table 10.11 provides a comparison of the removal efficiencies of distillation, ED, and RO 

systems for key source water quality compounds.  

Table 10.11: Contaminant Removal by Alternative Desalination Technologies 

Contaminant Distillation (%) ED/EDR (%) RO (%) 

TDS >91.9 50–90 90–91.5 

Pesticides, 

Organics/VOCs 

50–90 <5 5–50 

Pathogens >99 <5 >910.99 

TOC >95 <20 95–98 

Radiological >99 50–90 90–99 

Nitrate >99 60–69 90–94 

Calcium >99 45–50 95–97 

Magnesium >99 55–62 95–97 

Bicarbonate >99 45–47 95–97 

Potassium >99 55–58 90–92 

One important observation from this table is that, as compared to distillation and RO 

separation, ED desalination only partially removes nutrients from the source water. This 

fact explains why EDR is often considered more attractive than RO or thermal desalination 

(which removes practically all minerals from the source water) if the planned use of the 

desalinated water is for agricultural purposes—i.e., generating fresh or reclaimed water for 

irrigation of crops. 

Construction and equipment costs for brackish water reverse osmosis (BWRO) and EDR 

systems of equal freshwater production capacity are usually comparable, or EDR is less 

costly, depending on the RO membrane fouling capacity of the source water. However, 

since the amount of electricity consumed by EDR systems is directly proportional to the 

source water’s salinity, at salinities of 2000 to 3000 mg/L the energy use of EDR systems 

usually exceeds that of BWRO or nanofiltration systems for source waters. As a result, 

EDR systems are not as widely employed as RO systems for BWRO desalination and are 

never used for Seawater Reverse Osmosis (SWRO). It should be pointed out, however, 

that salinity is not the only criterion for evaluating the cost competitiveness of EDR and 



Chapter: 10 
Part A: Engineering Design  Specific Treatment Processes 

107 

 

BWRO systems. Often, other compounds such as silica play a key role in the decision-

making process.  

Over the past two decades, RO membrane separation has evolved more rapidly than any 

other desalination technology, mainly because of its competitive energy consumption and 

water production costs. The all-inclusive energy consumption for freshwater production of 

thermal desalination plants is typically much higher than that for brackish or seawater  RO 

desalination. BWRO desalination yields the lowest overall production costs of all the 

desalination technologies. It is also worth noting that the most recent Multi-effect 

Distillation (MED) projects undertaken in recent years have been finished at costs 

equivalent to those of comparable sized Sea Water Reverse Osmosis (SWRO) facilities. 

For the majority of medium and large projects, however, SWRO desalination usually is 

more cost competitive than thermal desalination technologies. 

10.13.16 Brine Management 

Brine (also known as membrane concentrate, reject brine, and wastewater) is a high-

concentration salt (NaCl) solution in water (H2O). Brine can refer to salt solutions with 

concentrations ranging from around 3.5 % to roughly 26 %. Brine is formed naturally from 

evaporation of ground saline water, but it is also produced during sodium chloride mining.  

It is also a by-product of many industrial processes, such as desalination, so it 

requires wastewater treatment for proper disposal or further utilization (fresh 

water recovery).  

10.13.16.1 Disposal of Brine 

Disposal of brine from desalination plants is of much significance both from economic and 

environmental standpoints. Improper surface disposal has the potential of  polluting the 

groundwater resources that are used as feedwater for many of the desalination plants.  

The groundwater pollution is likely to result from high salinity and the presence of other 

harmful chemicals in the brine. For the disposal of rejected brine from inland desalination 

plants, the following should be examined: 

i) Pumping into specially designed lined evaporation ponds,   

ii) Deep-well injection,   

iii) Disposal into surface water bodies,  

iv) Disposal through pipelines to municipal sewers,  

v) Concentration into solid salts, and  

https://en.wikipedia.org/wiki/Industrial_process
https://en.wikipedia.org/wiki/Desalination
https://en.wikipedia.org/wiki/Fresh_water
https://en.wikipedia.org/wiki/Fresh_water


Chapter: 10 
Part A: Engineering Design  Specific Treatment Processes 

108 

 

vi) Irrigation of plants tolerant to high salinity (halophytes).  

Options at  i) and vi) are seasonal, and therefore, a backup alternative is required to 

improve their reliability. 

The following factors influence the selection of a disposal method: a) the volume or 

quantity of concentrate, b) the quality or constituents of concentrate, c) the physical or 

geographical location of the discharge point of the concentrate, d) the permissibility of the 

option, e) public acceptance, f) capital and operating costs, and g) the facility's ability to be 

expanded. 

The main environmental issues for an appropriate location for brine discharge are, a) 

finding a region with no endangered species or stressed aquatic ecosystems, b) finding a 

location with a high underwater current to allow fast dissipation of high salinity discharge, 

c) avoiding areas with ship traffic to avoid damaging the brine discharge system and 

altering the mixing pattern, and d) identifying a discharge point near the shoreline or 

relatively shallow water to minimise construction, e) ensuring that discharged brine 

descends to the seabed and travels along the seabed thereafter, f) ensuring no dressing 

or alteration of the sand dunes, natural features including landscape changes for 

beautification, recreation, and other such purposes, and g) to meet the CPCB’s water 

quality standards for coastal waters marine outfalls (Vide: EPA, 1986  - GSR 7, dated Dec. 

22, 1998).  

10.13.16.2 Importance of Brine reduction 

Brine salts change the chemical and physical properties of soils. Brine has a deleterious 

impact on soils in a variety of ways due to the high concentrations of soluble salts (most 

notably sodium chloride, NaCl. Many biological species are poisoned by chloride levels in 

and around the spill location. Sodium is a natural dispersion, causing soils to inflate and 

spread. 

The salts in brine reduce the plants ability to absorb water and nutrients. High salt 

concentrations in the soil limit the plant's ability to absorb water even when ample water is 

available in the soil, causing the plants to exhibit drought symptoms. This is due to an 

osmotic action, which causes water to migrate from low salt concentration locations, such 

as the roots, to high salt concentration areas, such as the soil. 



Chapter: 10 
Part A: Engineering Design  Specific Treatment Processes 

109 

 

Plant growth is reduced at damaged areas due to the effects of excessive salt 

concentrations on soil and vegetation. This is exacerbated by many seeds' incapacity to 

germinate. 

10.13.16.3 Methods of Brine Reduction 

Following methods are generally used for reduction of brine: 

1. Membrane treatment system 

2. Thermal Evaporation 

3. Evaporation ponds 

 

A Membrane Based System 

Reverse osmosis (RO) is the membrane system most widely used to desalt brine waters. 

RO generates freshwater as well as more concentrated brine, which is referred to as RO 

brine, reject, or concentrate. This brine concentrate will typically include dissolved salts 

and chemical concentrations that are close to scaling limitations. If it is intended to use a 

thermal system to further concentrate the brine or generate solids, it must be treated it to 

reduce the scaling potential. 

 

B Thermal Evaporation 

When considering thermal evaporative systems, optimising freshwater recovery through 

lower cost membrane systems before adopting expensive thermal systems would result in 

the best project economics. Based on their residual outputs, thermal systems are 

classified into two types: (1) evaporators, which create concentrated, low volume brine but 

do not precipitate solids, and (2) crystallizers, which exceed salt saturation and produce 

solids. 

 

C Evaporation Ponds 

Evaporation ponds are an artificial solution to waste brine discharge from inland surface 

water. The water evaporates under the correct climatic circumstances, allowing more 

discharge more brine the ponds. One limitation of ponds is that they require large areas of 

land to increase the surface area where the water can evaporate and can represent a 

future environmental liability due to either animal entry or future decommissioning. If solids 

must be recovered for disposal or reuse, numerous evaporation ponds may be required to 



Chapter: 10 
Part A: Engineering Design  Specific Treatment Processes 

110 

 

alternate between brine evaporation and solids extraction. Evaporation is also faster in 

hotter, arid areas. 

10.13.17 Case Studies on Seawater RO (Reverse Osmosis) Applications 

Such plants which are under operation in India are discussed in the section below and 

Annexure 10.4.  

10.13.17.1 Nemmeli, Chennai Metro, Tamil Nadu 

The SWRO plant of CMWSSB at Nemmeli receives the raw seawater from the Bay of 

Bengal located on the eastern side of India. The output capacity of SWRO is 100-110 

MLD. Presently the plant is operated at 70-75 MLD capacity. As reported the produced 

water cost is Rs.32 per cum. The treated water is supplied (pumped) to the drinking water 

supply and distribution network of South Chennai at a heavily subsidized rate.  The plant 

was designed and supplied by M/s Wabag-IDE and is being maintained by Wabag since 

2013. Seawater has TDS in the range of 36,000-39,000 mg/L. It is designed for a 

maximum TDS value of 41,700 mg/L. The TSS in the fair-weather season is 20 mg/L. 

However, during monsoon, it goes as high as 300 mg/L. It also receives a moderate load 

of organics and seashells. 

To produce 100 MLD of treated water, 240 MLD of raw seawater is required to be pumped 

into the pre-treatment system. The plant has a deep-sea submerged intake (15 m below 

water level). Raw seawater is conveyed by HDPE pipe buried under the sea bed to the 

plant’s receiving well. The Receiving Well is provided with vertical travelling bar screens. 

Most of the sea shells and other coarse impurities are arrested and removed by the 

screens.  

The raw water is then pumped from Receiving well to the pre-treatment plant consisting of 

Flash Mixers, Flocculators, and Lamella clarifiers. Pre-Chlorination is done at the Inlet 

Chamber. Ferric Chloride (FeCl3) is dosed as a coagulant. The TSS of treated clarified 

water ranges from 10-15 mg/L. There are five parallel streams of Lamella Clarifiers 

preceded by flocculators. Lamella plates are made out of Polypropylene (PP). The clarified 

water is stored in an underground reservoir. 

The clarified water is further pumped at 18 bar (183.55m H2O) pressure to Disk Filters 

followed by UF membranes. The disk filters are self-cleansing and automated to have a 



Chapter: 10 
Part A: Engineering Design  Specific Treatment Processes 

111 

 

cleaning cycle. There are twenty-two parallel chains of skids each comprises of four disk 

filter vessels. The disk filters produce water of quality less than 10 NTU.  

It is further conveyed to UF membrane skids (Figure 10.31). The membrane flux has a 

design value of 85 lit/sqm/hr. The treated water from UF has a turbidity of less than 1 

NTU. The feed water quality to RO (TSS, Turbidity, and Organics) is practically BDL 

(below detection level) due to the combination of Chlorine dosing and polishing off of all 

suspended particles by disc filters and UF. 

The RO feed water is then injected with Sodium-Meta-Bisulphite for de-chlorination of 

residual chlorine since RO membranes are generally non-tolerant to Chlorine presence. 

The SDI (Silt Density Index) of RO feed water is achieved in the range of 2-3.   

High-pressure pumps (72 bar) convey the water to RO skids (Figure 10.32). The total 

recovery rate is 40%. The RO treated water TDS is reduced to a range of 400-500   mg/L.  

The membranes are designed for flux values of 14-15 L/m2/h. After the commissioning of 

the plant, the CIP (Clean-in-place) cycle was 60 days. After seven years of operation, it is 

20 days.  

For re-mineralization, part of RO treated water (30%, side stream) is injected with Carbon-

Dioxide and then passes through columns of lime flakes. This raises the finished water PH 

above 7.5. It is further dosed with Chlorine (post-chlorination) for complete disinfection. 

The treated water is stored in the ground reservoir and then pumped to the consumer end 

(drinking water). 

The waste, UF, and RO reject (TDS 70,000 mg/L) is disposed of in the sea. An elaborate 

diffuser arrangement is made at the disposal point so as not to disturb the marine life and 

environment due to shock loading. 

The treated water is of excellent quality, of drinking water criteria mentioned as per the 

CPHEEO Manual and IS code.  The plant is well designed including pipe and cable 

routing. It has a sound layout from a process, Operation and maintenance logistics points 

of view. The plant is automated, and manpower is trained and skilled.  

During the initial construction of the project (Year 2010), pre-treatment consisting of 

Lamella clarifiers was not incorporated. However, to tackle the seasonal variations of TSS, 

it was required to be provided at a substantial additional cost later. As confirmed during 

the site visit and with the plant officials, pre-treatment of seawater is of utmost importance 



Chapter: 10 
Part A: Engineering Design  Specific Treatment Processes 

112 

 

for plant performance. The degree of pre-treatment differs according to the quality of 

seawater. Seawater quality directly influences the overall project cost.  

 
Figure 10.31: UF Membranes Skids 

 
Figure 10.32: RO Membranes Skids 

(Source: Chennai Metropolitan Water Supply and Sewerage Board) 

10.14 Ion-Exchange Process 

When a salt solution is percolated through a cation exchange resin treated with acids the 

effluent contains equivalent amounts of the corresponding acids as shown below: 𝐻2𝑍𝑐 +  𝑀++ + 2𝐴−  ⇋    𝑀𝑍𝑐 + 2𝐻+ + 2𝐴−    (10.14) 

Where 𝑀++ is 𝐶𝑎++or 𝑀𝑔++. The same equation can also be written for monovalent 

ions like 𝑁𝑎+or 𝐾+. 

When this acidic effluent is passed through an anion exchange resin which has been  

treated with alkali so that it contains replaceable hydroxyl ions, the anions are exchanged 

forthe hydroxyl ion with the result that the effluent is rendered free from salts as illustrated 

as follows: 𝑍𝐴𝑂𝐻 +  𝐻+ +  𝐴−  →     𝑍𝐴𝐴 + 𝐻2𝑂     (10.15) 

Thus, it is possible to remove salts from brackish water by a process requiring no more 

technical skill than that involved in the use of percolation columns. The beds could be 

regenerated and used repeatedly, without appreciable loss in capacity. 

 



Chapter: 10 
Part A: Engineering Design  Specific Treatment Processes 

113 

 

High-capacity cation exchange materials have been discussed in 10.5.2.2. (b). the anion 

exchange materials have been prepared by condensing substituted aromatic amines with 

formaldehyde. These ion exchange resins have come to stay in the field of treatment of 

water for industries and especially in the production of makeup water for high pressure 

boilers. They have also a place in the treatment of brackish water for the production of 

potable water. 
[...]
 CO2 = 10.9 mg/L   Alkalinity (CO2)  = 175 mg/L 

 Ca++ = 100 mg/L   SO4
2-   = 107 mg/L 

 Mg++ = 8.9 mg/L   Cl-   = 17.8 mg/L 

 Na+ = 11.5 mg/L 

 

2. Solution  

 

a) Compute mg/L of all components present in water. 

 

S. No.  Component 
Concentration 

mg/L 

Equivalent 

Weight 

Conc. 

me/l 

1 CO2 10.9 22.0 0.45 

2 Ca+2 100.0 20.0 5.00 

3 Mg+2 8.9 12.3 0.73 

4 Na+ 1.5 23.0 0.50 

5 Alkalinity  175.0 50.0 3.50 

6 SO4
2- 107.0 48.0 2.23 

7 Cl- 17.8 35.5 0.50 

 

b) Prepare an mg/L bar graph of raw water with a hypothetical combination.  

 

In preparing such a bar graph, the concentration of cations is usually arranged left to right 

starting with Ca2+ followed by. Mg2+, Na+, etc. in that order. Similarly, below the cations, 



Chapter: 10 
Part A: Engineering Design  Specific Treatment Processes 

122 

 

anions are arranged left to right commencing with alkalinity followed by SO4
2-, Cl- etc. The 

CO2 being a molecule is conventionally shown to the left of the zero mark. 

 

 

0.45 0.00  5.00 5.73  6.23 

CO2 

Ca2+ Mg2+ Na+ 

ALKANITY SO4
2- Cl- 

0.45 0.00  3.50  5.73  6.23 

Graph 

 

3. Compute the quantities of chemicals required. 

 

a) Chemical reactions: 

 

CO2  + Ca(OH)2 ⇌  CaCO3 + H2O  (1) 

Ca(HCO3)2 + Ca(OH)2 ⇌  2CaCO3 + 2H2O  (2) 

MgSO4 + Ca(OH)2 ⇌ Mg(OH)2 + CaSO4 (3) 

CaSO4 + Na2CO3 ⇌ CaCO3 + Na2SO4 (4) 

 

It may be noted that it is necessary to add excess lime, usually, a surplus of 35 mg/L as 

CaO or 1.25 mg/L above the stoichiometric requirement, to raise the pH for precipitation of 

Magnesium by reaction at (3) 

 

No. Components 
Conc. 

me/l 

Lime 

required 

me/l 

Soda ash 

required 

me/l 

Remarks 



Chapter: 10 
Part A: Engineering Design  Specific Treatment Processes 

123 

 

1 CO2 0.45 0.45 ˗ Reaction (1) 

2 Ca(HCO3)2 3.50 3.5 ˗ Reaction (2) 

3 CaSO4 1.50 ˗ 1.5 Reaction (4) 

4 MgSO4 0.73 0.73 0.73 

Reaction (3) & 

(4) 

      4.68 2.23   

 

Lime required  = Stoichiometric quantities + excess lime 

   = 4.68 + 1.25 = 5.93 mg/L 

   = 166.04 mg /l as CaO 

   = 2110.41 mg/L as Ca(OH)2  

Soda Ash required = 2.23 mg/L. 

   = 118.19 mg/L as Na2C03 

 

Annual consumption of lime as CaO 

  = (166.04 x 250 x 24 x 103 x 365) / (106 x 103)   

  = 363.63 metric tons 

 

Annual consumption of Soda ash as Na2C03 

= (118.19 x 250 x 24 x 103 x 365) /(106 x 103)  

= 258.84 metric tons 

  



Chapter: 10 
Part A: Engineering Design  Specific Treatment Processes 

124 

 

Appendix 10.2 

 



Chapter: 10 
Part A: Engineering Design  Specific Treatment Processes 

125 

 

APPENDIX 10.3: Design of Iron Removal Units 

Typical designs of iron removal units for 5,10 and 20 m3 /h flow.  

DESIGN CONSIDERATIONS  

 Schemes have been designed for 5, 10, and 20 m3/h flow and 10% extra water 

quantity to provide for sedimentation bleed losses and filter backwash requirements.  

 Power shut-downs are frequent and rarely more than two hours of supply is available 

in the morning and evening. Accordingly, raw water pumping hours are assumed to be 

2 hours in the morning and two hours in the evening. During these four hours pumping 

period, the total daily requirements of water are to be pumped to an elevated storage 

tank to draw water by gravity flow to the treatment units).  

 To avoid extra cost for an additional overhead tank for filtered water, it is assumed that 

the filtered water from the sumpwell will be directly pumped for the distribution. The 

distribution of treated water would follow the same time schedule as contemplated for 

pumping raw water. 

 Backwashing of the sand filter would be carried out by using raw water from the 

overhead tank. 

 

DESIGN CRITERIA 

 Water consumption    40 lpcd 

 Tray aerator  

Spacing of Trays    0.3 m 

Aeration Rate   1.26 m3/m2/h 

 Sedimentation Basin 

Detention Period   2.5 h 

 Sand Filter 

Effective Size    0.6 - 0.8 mm 

Uniformity Coefficient  1.3 to 1.7 

Sand Depth     1.2 m 

Total head above sand  1.35 m 

Rate of Filtration    4.88 m3/m2/h 

Minimum Backwash Rate   35 m3/m2/h 

Total Head for Filter Wash   12 m 

Gravel Depth    0.39 - 0.62 m 



Chapter: 10 
Part A: Engineering Design  Specific Treatment Processes 

126 

 

Gravel Size  

65 - 38 mm  13-20 cm 

38 - 20 mm 8-13 cm 

20 - 12 mm  8-13 cm 

12 - 5 mm  5- 8 cm 

5 - 2mm 5- 8 cm 

Specifications of units are detailed in the following Table and the arrangements are as 

shown in: 

Design Specifications for Continuous Iron Removal Unit for 

Community Water Supply 

Design Capacity, 

m3/h 
5 10 20 

Raw water Pump, 

hp 
2.0, 2 Nos. 3.4, 2 Nos. 7, 2 Nos. 

Overhead Reservoir 

Capacity, m3 66 132 264 

Size 
4.7m x 4.7m 

x 3m 

6.2m x 6.2m x 

3.5m 

8.7m x 8.7m x 

3.5m 

Tray Aerators 

No. of Trays 4 5 6 

Collection Trough 1 1 1 

Tray Size 1.3m x 1.3m 1.6m x 1.6m 2.1m x 2.1m 

Height of each 

Tray 
0.3m 0.3m 0.3m 

Sedimentation Tank 

Size 
2.9m x 2.9m 

x 2.5m 

3.7m x 3.7m x 

3m 

5.25m x 

5.25m x 3m 

Sand Filter 

Size 
1.69m x 

1.69m 

1.85m x 1.85m, 

2 Nos 

2.6m x 2.6m, 

2 Nos 

Clear Water 

Storage Tank 

4.7m x 4.7m 

x 3m 

6.2m x 6.2m x 

3.5m 

8.7m x 8.7m x 

3.5m 

 



Chapter: 10 
Part A: Engineering Design  Specific Water Treatment Processes 

127 

 

 



Chapter: 10 
Part A: Engineering Design  Specific Water Treatment Processes 

128 

 

 
 



Chapter: 10 
Part A: Engineering Design  Specific Water Treatment Processes 

129 

 

 
  



Chapter: 10 
Part A: Engineering Design  Specific Water Treatment Processes 

130 

 

ANNEXURE 10.4: Case Study on SWRO Plant of Nirma Industries, Bhavnagar, Gujarat 

(manufacturers of washing powder) 

 

The SWRO plant of Nirma Industries receives raw seawater from a bi-directional creek on the 

Gulf of Khambat. Phase-1 of the plant completed in the year 2000 had an output capacity of 

seawater RO as 450 cum/hr. (11 MLD).This was then one of the largest SWRO plants in India. 

As reported the produced water cost was then Rs.45 to Rs.50 per cum. The treated water is 

supplied (pumped) to industrial applications and drinking water supply. The plant was 

designed and supplied by M/s Thermax Ltd. Seawater has TDS in the range of 40,000-42,000 

mg/L. The seawater is pumped from a shore Intake well and is then conveyed through a series 

of storage lagoons. The TSS throughout the year is less than 20-25 mg/L. However, the raw 

water picks up organics and algae while passing through the lagoons. The raw water is 

received at the plant after passing through “a once through heat exchanger”. The temp of raw 

water varies from 38 to 42°C.    

To produce 11 MLD of treated water, 25 MLD of raw seawater is required to be pumped into 

the pre-treatment system. The pre-treatment plant consists of a Rapid Mix Weir, and Mixing 

Channel. Flocculators and multiple hopper bottom tube settlers. Pre-Chlorination is done at 

the Inlet Chamber. Ferric Chloride (FeCl3) and anionic polymer are dosed as a coagulant and 

coagulant-aid respectively. The TSS of treated clarified water ranges from 2-5 mg/L. There are 

two parallel streams of Clarifiers preceded by flocculators. Tubes are made of Rigid PVC, with 

size 50mm x 50mm and 600mm in length. The clarified water is stored in an over-ground 

reservoir. 

The clarified water is then pumped through pressure sand filters followed by dual media filters 

(two-stage filtration). The rate of filtration for pressure sand filters is 7500 Lph/sqm and that for 

dual media filtration is 12,000 Lph/sqm.  After cartridge filters, the SDI is reported to be 2 to 3. 

By the combination of dosing of Chlorine and polishing off of all the suspended matter by 

clarification and two-stage filtrations, the feed water quality to RO (TSS, Turbidity, and 

organics) is almost BDL (below detection level) level. The RO feed water is then injected with 

Sodium-Meta-Bisulphite for de-chlorination.   

High-pressure pumps (60 bar) convey the water to RO skids. The total recovery rate is 40%.  

The RO treated water TDS is reduced to a range of 400-500 mg/L.  The waste, RO reject 

(highly concentrated salt solution) is used as raw material in the industry. The plant is well 

designed including pipe and cable routing. It has a sound layout from a process, Operation 

and maintenance logistics point of view. The plant is automated and manpower is trained and 

skilled. Since the plant performance was found to be satisfactory, the Nirma Industries 



Chapter: 10 
Part A: Engineering Design  Specific Water Treatment Processes 

131 

 

expanded the capacity further by 450 cum/hr. (11 MLD) in the year 2006 as Phase-2.  The 

plant is working well when last reported.  

 

 

Figure: Two stage Pressure Filtration and High-Pressure Pumps and RO Skids 

 


	10.1 Introduction
	10.2 Control of Algae
	10.2.1 General
	10.2.2 Causative Factors for Algal Growth
	10.2.3 Nutrients in Water
	10.2.4 Eutrophication
	10.2.5 Effects of Eutrophication
	10.2.6 Sunlight
	10.2.7 Characteristics of Reservoirs
	10.2.8 Temperature Effects
	10.2.9 Remedial Measures
	10.2.9.1 Preventive Measures
	10.2.9.2 Control Measures-Algicidal Treatment

	10.2.10 Control of Algae at Water Treatment Plants

	10.3 Control of Taste and odor in Water
	10.3.1 General
	10.3.2 Control of Taste and odor
	10.3.3 Corrective Measures

	10.4 Removal of color
	10.4.1 Causes of color
	10.4.2 Colour Due to Iron and Manganese
	10.4.3 Colour due to Algae
	10.4.4 Colour due to Colloidal Organic Matter
	10.4.5 Colour due to Industrial Wastes
	10.4.6 Colour Removal
	10.4.7 Oxidation of color
	10.4.8 Treatment by Activated Carbon

	10.5 Softening
	10.5.1 General
	10.5.2 Method of Softening
	10.5.2.1 Lime and Lime-Soda Softening
	10.5.2.2 Ion Exchange Softening
	10.5.2.3 Combination of Lime and Zeolite Softening


	10.6 Removal of Iron and Manganese
	10.6.1 Sources and Nature
	10.6.2 Removal Methods
	10.6.2.1 Precipitation of oxides
	10.6.2.2 Contact Beds
	10.6.2.3 Zeolite
	10.6.2.4 Catalytic Method

	10.6.3 Simple Techniques for Iron Removal in Small Communities
	10.6.4 Iron Removal Plants for Large Communities
	10.6.5 Packaged Iron Removal Plants
	10.6.5.1 PackageD Iron Removal Plants by NEERI
	10.6.5.2 PackageD Iron Removal Plants available

	10.6.6 Iron Removal Plant (IRP) Technology

	10.7 De-fluoridation of Water
	10.7.1 Removal Methods
	10.7.1.1 Fluoride Exchangers
	10.7.1.2 Anion Exchangers
	10.7.1.3 Activated Carbon
	10.7.1.4 Magnesium Salts
	10.7.1.5 Aluminium Salts
	10.7.1.6 Mechanism of De-fluoridation by Nalgonda Technique
	10.7.1.7 Membrane Techniques


	10.8 Removal of Arsenic
	10.8.1 Arsenic Removal Techniques:
	10.8.1.1 Removal by Oxidation
	10.8.1.2 Removal through Coagulation-Flocculation
	10.8.1.3 Membrane Technologies
	10.8.1.4 Adsorption
	10.8.1.5 Ion Exchange
	10.8.1.6 Application of Nanomaterials for The Removal of Arsenic from Water
	10.8.1.7 Capacitive Deionization(CDI)
	10.8.1.8 Arsenic Test Kit
	10.8.1.9 Advanced Plants with Integrated Sensors
	10.8.1.10 New Developments
	10.8.1.11 Reject/ Residue Management of Arsenic, Fluoride, and Iron Removal Plants


	10.9 Removal of Nitrate
	10.9.1 Techniques for Removal of Nitrates

	10.10 Demineralization of Water
	10.10.1 Distillation
	10.10.2 Solar Stills

	10.11 Removal of Uranium
	10.11.1 Remedial Measures
	10.11.2 Pilot Study Cases

	10.12 Removal of Ammonia
	10.12.1 Remedial Measures

	10.13 Osmosis
	10.13.1 Reverse Osmosis (RO)
	10.13.1.1 Types of RO Membranes

	10.13.2 Electro-dialysis (ED)
	10.13.3 Osmionic Process
	10.13.4 Ultra-Filtration
	10.13.4.1 Ultra-Filtration Membranes
	10.13.4.2 Case Study of Tertiary Treatment with Ultrafiltration Membranes at Hyderabad

	10.13.5 Microfiltration
	10.13.6 Availability of UF, and RO Filtration Membranes in India:
	10.13.6.1 Classifications of Polymeric Membranes
	10.13.6.2 Classifications of Inorganic Membranes
	10.13.6.3 Indian Market

	10.13.7 Pretreatment Requirement for Pressurized Membranes
	10.13.8 Design Guidelines for RO Based System:
	10.13.9 Performance of RO and ED Plants
	10.13.10 Energy Efficiency of Reverse Osmosis (RO)
	10.13.11 Recommendation to use RO membranes for treatment
	10.13.11.1 Brackish Water Reverse Osmosis (BWRO) Systems
	10.13.11.2 Seawater Desalination (SWRO)
	A Limitations of Conventional RO
	B Emergence of Counterflow Reverse Osmosis (CFRO)


	10.13.12 Case Study on Tertiary Treatment RO (TTRO) Application at Koyambedu, Chennai Metropolitan Water Supply and Sewerage Board (CMWSSB), Tamil Nadu
	10.13.13 Design Criteria of Desalination Plant
	10.13.14 Sea Intake
	10.13.15 Design of Desalination Plant
	10.13.16 Brine Management
	10.13.16.1 Disposal of Brine
	10.13.16.2 Importance of Brine reduction
	10.13.16.3 Methods of Brine Reduction
	A Membrane Based System
	B Thermal Evaporation
	C Evaporation Ponds


	10.13.17 Case Studies on Seawater RO (Reverse Osmosis) Applications
	10.13.17.1 Nemmeli, Chennai Metro, Tamil Nadu


	10.14 Ion-Exchange Process
	10.15 Horizontal or Roughening Filters
	10.16 Water Treatment Technologies for Different Climatic and Various Terrain Conditions
	10.16.1 Effect of Low Temperature
	10.16.2 Effect of High Altitude
	10.16.3 Cold deserts
	10.16.4 Hilly areas
	10.16.5 Coastal areas

	10.17 Emerging Contaminants

